== Junior Strength

IYLENOL

Concentrated
One dose every | Tylenol Infant | Children’s Tylenol | Children’s Tylenol Junior Strength
4-6 hours Drops Elixir Chewable Tylenol
80mg/.08 ml 160mg/teaspoon 80mg 160mg
Weight
6-11 Ibs Y dropper
12-17 Ibs 1 dropper Y teaspoon
18-23 Ibs 1% droppers ¥4 teaspoon
24-35 Ibs 2 droppers 1 teaspoon 2 tablets
36-47 Ibs 1 % teaspoons 3 tablets
48-59 Ibs 2 teaspoons 4 tablets 2 tablets
60-71 Ibs 2 ¥ teaspoons 5 tablets 2 Y tablets
72-95 Ibs 3 teaspoons 6 tablets 3 tablets

Concentrated
Motrin =
One dose every Infant’s Children’s Children’s Motrin
6-8 hours Drops Motrin Liquid Chewable Junior Strength Motrin
50mg/1.25ml | 100mg/teaspoon 50mg 100mg
Weight
12-17 Ibs 1 dropper Y4 teaspoon
18-23 Ibs 1 Y% dropper Y, teaspoon
24-35 Ibs 1 teaspoon 2 tablets
36-47 Ibs 1 % teaspoon 3 tablets
48-59 Ibs 2 teaspoons 4 tablets 2 tablets
60-71 Ibs 2 Y teaspoons 5 tablets 2 Y5 tablets
72-95 Ibs 3 teaspoons 6 tablets 3 tablets




Robitussin

Robitussin DM

Robitussin CF

Robitussin CF

Weight
14-17 Ibs Y4 teaspoon Y4 teaspoon Y4 teaspoon Y4 teaspoon
every 4 hours every 6 hours every 8 hours every 8 hours
18-23 Ibs Y teaspoon Y teaspoon Y4 teaspoon Y teaspoon
every 4 hours every 6 hours every 6 hours every 6 hours
24-47 lbs 1 teaspoon Y teaspoon 1/2 teaspoon 1/2 teaspoon
every 4 hours every 4 hours every 4 hours every 4 hours
48-95 Ibs 1-2 teaspoons 1 teaspoon 1 teaspoons 1 teaspoons
every 4 hours every 4 hours every 4 hours every 4 hours
Benadryl e
Weight Dose Every
10-14 Ibs Y5 teaspoon 6 hours
15-24 Ibs Y teaspoon 4 hours
25-29 Ibs 1 teaspoon 6 hours
30-44 lbs 1 teaspoon 4 hours
45-54 1bs 1-2 teaspoons 6 hours
55-59 Ibs 2 teaspoons 6 hours
60-65+ Ibs 2 teaspoons 4 hours

Other common medications:
e Pediacare Infant Decongestant drops — Dose like Tylenol drops above, starting at

12 Ibs through 35 Ibs.

e Sudafed liquid (15mg/teaspoon) — Children 2-6 years old take 1 teaspoon every 4-

6 hours; Children 6-12 years old take 2 teaspoons every 4-6 hours

e Sudafed tablets (30mg/tablet) — Children 6-12 years old take one tablet every 4-6

hours




